VacSite.com
    VacSite.com
 
    VacSite.com
   


Veteran Owned

Protect yourself and others. Add a face mask to your order!

Tennant 110 Push Sweeper Assembly Parts

  Click Here for all sections of this machine!

  Click Here for all Tennant models!

Tennant 110 Push Sweeper Assembly Parts 

Locate the item you need in the diagram(s) below,
then select it in the list of products below for full description & price.

 

Tennant 110 Push Sweeper Assembly Parts
#ImageProduct codeProduct name
1

067VS-27683HANDLE
2

NLASCREW, TRS, .25-20 X 1.25, SLTD
3

067VS-27698HANDLE, LOWER
4

067VS-1690NUT, HEX, STD, .25-20
5

067VS-140016WASHER, LOCK, SPLIT, 0.25, SS
6

NLASCREW, TRS, .25-20 X 1.00, PHL, TCUT[BT]
7

067VS-27714NUT
8

067VS-27715SEAL, HPPR
9

NLA5/16 - 18 x 4 1/2" Round head Bolt Standard Hardware Item, Available Locally
10

NLABolt 5/16-18 x 5 1/2 Round Head Sq. Neck Standard Hardware Item, Available Locally
11

067VS-9005754HOUSING, REAR, BLACK [110 / SCOUT 27]
12

067VS-27479KNOB, STAR [110]
13

NLA3/8" Flatwasher Standard Hardware Item, Available Locally
14

067VS-27480SCREW
15

NLAScrew, #10 x 1" Slotted Hex Head Type BF Standard Hardware Item, Available Locally
16

NLASCREW, 10 X 0.75, TCUT [AB]
17

067VS-27498SEAL
18

067VS-27499ROD
19

067VS-27500AXLE, WHEEL [110]
20

067VS-27501HUB, PIVOT
21

067VS-27503WHEEL, BRG (INCLUDES 1 WHEEL & 2 BEARINGS)
22

067VS-27504WHEEL, CLUTCH
23

067VS-27505RETAINER, RING
24

067VS-27506HANDLE, HPPR
25

NLAHOPPER
26

067VS-27510BLADE, FLOOR
27

067VS-27511RETAINER
28

067VS-27512VR, BEARING, WHEEL
29

067VS-3148.816WASHER, FLAT, 0.52B 0.88D .06, STL, PL
30

067VS-27513E-RING, EXT
31

067VS-378963SHAFT, BRUSH
32

067VS-378961BRUSH, SWP, 19L, 10SR, PYP [SET]
33

067VS-27516VR, BEARING
34

067VS-27517VR, SEAL, ORG
35

NLASCREW, PAN, 10-16 X 1.25, FMG [A]
36

NLASerrated Hex Flange Nut 5/16 Standard Hardware Item, Available Locally
37

NLASKIRT, SIDE
38

067VS-9005755FRAME, MAIN, GRAY [110 / SCOUT 27]
39

NLASOCKET, CASTER [SV#35108-00-0]
40

067VS-27522SUPPORT
41

067VS-27571CASTER
42

067VS-140212SCREW 1/4-20X1-1/2"
43

NLA1/4 - 20 x 1 3/4" round head bolt Standard Hardware Item, Available Locally
44

067VS-27575BRACKET, MTG
45

067VS-27576BRACKET, MTG
46

067VS-140016WASHER, LOCK, SPLIT, 0.25, SS

 

 

Need assistance? Click here!

Loading...